EP U.S. Environmental Protection Agency Industrial Environmental Research EPA-600/7-78-045b

Office of Research and Development Laboratory
Research Triangle Park, North Carolina 27711 March 1978

CONTROLLING SO2 EMISSIONS
FROM COAL-FIRED
STEAM-ELECTRIC GENERATORS:
WATER POLLUTION IMPACT
(Volume Il. Technical Discussion)

Interagency
Energy-Environment
Research and Development
Program Report




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology. Elimination of traditional grouping was consciously
[...]
quantity and composition of the blowdown stream. When coal with
a high chloride content is burned, either the concentration of
chlorides in the blowdown would be increased, or the amount of
blowdown would be increased to keep the chloride concentration
at a lower level. Coals with a high ash content may require an
increased blowdown to maintain a low level of suspended solids,
but since only 1 percent of the fly ash is assumed to be removed
in the prescrubber, the change in quantity of the blowdown stream
would be very slight.

6.3.1 Blowdown Characteristics

The prescrubber blowdown contains approximately 50,000
mg/4% (ppm) suspended solids, and 10,000 mg/% (ppm) chlorides in
the base case. Because many soluble inorganic salts can be
leached from the fly ash, there are a wide variety of trace ele-
ments. These trace elements vary widely with coal type, and no
typical analysis is practical. It can be assumed, however, that
the constituents of the prescrubber blowdown stream will be equiv-
alent to the constituents of the fly ash sluicing stream, with
the significant addition of chlorides. The prescrubber blowdown
is approximately 1 percent of the fly ash sluicing requirement.

-196-



6.3.2 Effect on Receiving Stream

The prescrubber blowdown stream is a wastewater source

of high dissolved chloride concentration. The other components

in the stream are of an equivalent nature, much reduced in
quantity as compared to the fly ash sluice water. Thus, the
major impact of this stream is the high chlorides concentration.
The normal treatment procedure in current use is to route this
stream to the ash pond to allow the suspended solids residence
time to settle. The chlorides are diluted from 10,000 mg/ L

to approximately 70 mg/% (if an ash pond overflow of 2,000 gpm
is assumed), and discharged to a receiving stream. The effect
on receiving stream water quality is site specific and depends
on the nature of the receiving stream water quality and flow
parameters. Adverse impact is measured in relation to current
regulations. These are set to maintain current water quality.
The USGS Stream Classifications, given in Table 6.3-1, give an
indication of the effect on the biosystems in the receiving
streams.

TABLE 6.3-1. USGS STREAM CLASSIFICATIONS

Classification Total Dissolved Solids
mg/% (ppm)

Fresh 0-1,000

Slightly Saline 1,000-3,000

Moderately Saline 3,000-10,000

Very Saline 10,000-35,000

Briny . >35,000

The impact of the ash pond overflow containing the di-

luted prescrubber blowdown is seen to be minimal, but certain

-197-



receiving stream regulations may require treatment before dis-
charge. In some systems, ash pond overflow is reused for ash

sluicing instead of being discharged.

6.3.3 Treatment Technology

As the nation approaches a 1983 goal of zero discharge,
recirculating systems will become predominant. In this case, the
prescrubber blowdown stream will probably be treated separately,
rather than sent to the ash pond. Currently available treatment
technologies potentially applicable to this stream include reverse
osmosis, vapor compression distillation, flash evaporation, and
softening-ion exchange. These technologies will be discussed in
Section 6.7. Before these technologies could be applied, however,
the suspended solids content of the stream would have to be re-
duced, perhaps by sedimentation or filtration.

6.4 Cooling Water System Blowdown

The Wellman-Lord Sulfite Scrubbing Process, the
Allied Chemical SO, Reduction Process, and the sulfuric acid
production plant require cooling water. The most significant
requirement is for condensation of evaporator overhead in the
Wellman-Lord Process. The sulfuric acid plant requires cooling
water for product acid cooling. The SO: gas stream in the
Allied Chemical Process must be compressed, and cooling water is

required for compressor seal cooling. This requirement is in-
significant.

The circulating cooling water requirements, as defined

in Section 4 for the application of FGD systems to the base case
500 MW power plant, are:

-198-



1) Wellman-Lord condenser cooling water 1.3 m%/s
(20,000 gpm)

2) Sulfuric acid product cooling, 0.32 m3/s
and (5,000 gpm)
3) Compressor seal cooling, elemental 0.019 m®/s
sulfur process (300 gpm)

For comparative purposes, the circulating cooling
water requirement for the condenser cooling system of the
base case 500 MW power plant is 13 m®/s (210,000 gpm).

6.4.1 Purge Characteristics

Cooling water systems can operate with once-through
or recirculatory flows. Due to the nature of the once-through
system, the chemical composition of the effluent water is
essentially equivalent to that of the influent water. Recir-
culating cooling systems employ cooling devices such as cooling
towers, spray ponds/canals, etc., which allow the reuse of
cooling water. These devices promote cooling primarily by
evaporating a portion of the recirculating water flow. Impuri-
ties and contaminants that come into the system with makeup
water and other sources become concentrated in the system. A
blowdown stream is withdrawn from the system to control the con-

centration of impurities and contaminants.

Soluble chemical species brought into the system by the
makeup water are typically concentrated to levels ranging from
1,500 to 10,000 mg/% (ppm). The chemical species contributing to
the salinity of the blowdown is primarily determined by the makeup
water. Chemical treatments to control corrosion, scale, biolog-
ical fouling and solids deposition also impact the blowdown water
quality. The intimate contact between air and water in the cool-

ing devices enables particulate matter and soluble gases to pe

-199-



scrubbed from the air. Up to 80 percent of the suspended solids
in recirculating systems are estimated to have originally come

into the system as airborne particulates (GL-023).

6.4.2 Effect on Receiving Streams

The quality of the FGD-associated cooling water stream
is similar to that of the power plant cooling water system. The
FGD-associated cooling water requirements are very small compared
to power plant cooling requirements (less than 10%). The blowdown
from the FGD cooling systems could thus be treated and discharged
along with the power plant cooling water blowdown, and would not
have a significant impact on receiving stream water quality.

6.4.3 Treatment Technology

Cooling water system blowdown is normally sent to a hold
pond to allow residence time for suspended solids settling. In
current practice, the supernatant is then discharged to a receiving
stream without further treatment for removal of dissolved solids.
As the nation approaches the 1983 goal of zero discharge, recircu-
latory systems will predominate. Such treatment technologies as
reverse osmosis, vapor compression distillation, flash evaporation,
and softening-ion exchange may be used to treat small blowdowns for
dissolved solids removed. These treatment technologies are dis-
cussed in Section 6.7.

6.5 Possible Lime/Limestone Purge

Under normal operating conditions no lime/limestone
system purge should be necessary. Normal operating conditions
are defined by design criteria, and include characteristics of
the boiler, coal, hardware, absorbent, and disposal facilities.
Under normal conditions, water is lost by evaporation in the

scrubber, and occlusion in the solid waste. Normally, sufficient

~-200-



dissolved solids are occluded in the solid waste to maintain
recirculated dissolved solids at desired concentrations.

In a recent study, Aerospace defined four situations
which might require a purge of scrubbing liquor to allow
.sufficient makeup of fresh water to avoid scaling (B0-203).
These include:

1) operation below some critical flue gas mass
load level (created by low boiler loading);

2) wuse of lower sulfur coal than that for which
the system was designed;

3) oxidation of sulfite sludge to a sulfate
sludge, with more liquor recovered due to
greater dewatering efficiency; and

4) need for a quick blowdown due to catastrophic

circumstances.

Aeréspace estimated that a purge might become neces-
sary in the range of 50 percent of the maximum design criteria.
During start-up or shutdown, a temporary excess liquor problem
can usually Be handled by the excess capacity of the disposal
pond. Operator error can also result in a purge stream.

6.5.1 Purge Characteristics

The possible purge from the lime/limestone system
would have the same quality as the recirculated clarifier super-
natant. This liquor differs from system to system due to coal
type, fly ash collection facilities, and scrubber operation.

-201-



The liquor is saturated with dissolved calcium sulfite and/or
calecium sulfate salts. Sodium and chloride ions are also present
in high concentrations. Most trace elements and toxic species
are controlled below 1 mg/% (ppm) (BO-203). Table 6.5-1 shows
the range of constituents in four scrubber liquors sampled by

Aerospace Corporation.

6.5.2 Effect on Receiving Streams

Aerospace Corporation has concluded that purged scrubber
liquor must be treated if it is to be discharged to a receiving
stream (BO-203). This statement was based on data from ''Disposal
of By-Products from Nonregenerable Flue Gas Desulfurization Sys-
tems", which is a study conducted under EPA Contract 68-02-1010.

A secondary reason for not allowing direct discharge of these
liquors is the Federal Water Pollution Control Act Amendments of
1972. Requirements for 1977 and 1983 discharge limitations, based
on best practical control technology available and the best avail-
able techneclogy economically available, also prohibit direct dis-
charge.

6.5.3 Treatment Technology

Aerospace Corporation has studied the feasibility of
using available and developmental water treatment technologies
applicable to scrubber liquors. They have concluded that lime-
soda softening would render the scrubbing liquors acceptable for
power plant general services use, but the liquor would still con-
tain a high concentration of dissolved solids. Lime-soda soft-
ening followed by reverse osmosis would make the liquor suitable
for public water supply. The softening step must precede treat-
ment by reverse osmosis because the high concentration of calcium
in the purged liquor would cause scaling of the membrane. Other

-202-



TABLE ©6.5-1, RANGE OF CONCENTRATION OF CONSTITUENTS
IN SCRUBBER LIQUORS STUDIED

Range of constituent
concentrations
at potential

Coustituents discharge points
(mg/2)

Aluminum 0.03 - 0.3
Antimony 0.09 - 2.3
Arsenic <0.004 - 0.3
Beryllium ’ <0.002 - 0.14
Boron 8.0 - 46
Cadmium 0.004 - 0.11
Caleium 520. - 3000.
Chromium (total) 0.01 - 0.5
Cobalt 0.10 - 0.7
Copper <0.002 = 0.2
Iron 0.02 - 8.1
Lead 0.01 - 0.4
Magnesium 3.0 - 2750.
Manganese 0.09 - 2.5
Mercury ‘ 0.0004 - 0.07
Molybdenium 0.91 - 6.3
Nickel 0.05 - 1.5
Potassium 5.9 - 32.
Selenium <0.001 - 2.2
Silicon 0.2 - 3.3
Silver 0.005 =~ 0.6
Sodium 14.0 - 2400,
Tin 3.1 - 3.5
Vanadium <0.001 - 0.67
Zine 0.01 - 0.35
Carbonate <1.0 - <190.
Chloride 420. - 4800.
Fluoride 0.07 - 10.
Sulfite 0.8 - 3500.
Sulfate 720. - 10,000.
Phosphate 0.03 - 0.41
Nitrogen (total) <0.00§. - 0.002
Chemical oxygen demand 60. - 3906
Total dissolved solids 3200. - 15,000
Total alkalimity (as €aC0z) 41. - 150.
Conductance mho/cm 0.003 =~ 0.015
Turbidity, Jackson Units <3. - <10.
PH 3.04 - 10.7

aSamples obtained from: EPA/TVA, Shawnee, Steam Plant - venturi and
spray tower; EPA/TVA Shawnee Steam Plant - turbulent contact absorber;
Arizona Public Service Cholla Station ~ flooded disk scrubber and
absorption tower; and Duquesne Light Phillips Station - single- and
dual-stage venturi.

bIncludes all soluble species.

-203-



existing treatment processes such as flash evaporation, vapor
compression distillation, and softening-ion exchange could be
used instead of lime-soda softening and reverse osmosis, but

were not economically competitive. These treatment processes

are discussed in Section 6.7.

6.6 Lime/Limestone/Double Alkali Solid Waste

The solid waste produced by the nonregenerable FGD
processes does not directly impact receiving stream water quality.
However, the solid waste can impact surrounding water quality
through leaching and percolation of soluble components of the
solid waste. This subject is discussed further in the report
on solid waste impact (RO-359).

6.7 Existing Water Treatment Technologies Applicable to

Wastewater from FGD Systems

Several existing technologies for water treatment have
been identified as potentially being applicable for treatment of
water from FGD processes. These technologies will be discussed
in this section.

6.7.1 Lime-Soda Softening

This process can be used to decrease the concentration
of calcium and magnesium ions in purge liquors from the lime/
limestone, magnesia slurry, and double alkali processes. It can
also be used as a pretreatment step before reverse osmosis or
ion exchange processes. Lime (Ca0) and soda ash (Na,CO:;) added
to the liquor react with the major species in the liquor to pre-
cipitate the calcium and magnesium together with the heavy metals.
Carbon dioxide is added to adjust the pH, and the solution is

-204-



filtered and centrifuged. The precipitates are sent to the

disposal site (B0-203). Concentrations of hardness (magnesium
and calcium ions) in the product water can be reduced to 50 mg/ %
(expressed as CaCO;) (WE-324). An 80 to 90 percent reduction in
the concentrations of As, Cd, Mn, Pb, and Se and a 30 to 90 per-
cent reduction in hexavalent chromium can also reportedly be
achieved with this process. Boron will also be removed to some
extent (BO-203). Other dissolved solids such as sodium and
chlorides will not be removed, however. Thus, the product water
may have to be further treated by reverse osmosis or ion exchange
before it can be recycled to the process. Lime-soda softening
processes are in commercial operationm.

6.7.2 Reverse Osmosis

Reverse osmosis could be used to decrease the concen-
tration of dissolved solids in the prescrubber blowdown from the
Magnesia Slurry or Wellman-Lord; cooling tower blowdown from the
processes requiring it; or purge streams from the Magnesia
Slurry, Double Alkali, or Lime/Limestone Processes. Because the
waste stream produced from reverse osmosis would be large in
volume (around 25 percent of the feedwater), another process,
such as vapor compression distillation, would have to be used in
conjunction with reverse osmosis to treat this waste stream.

The purge streams would contain relatively high concentrations
of calcium and/or magnesium ions and would have to be treated
(perhaps by lime-soda softening) to decrease these concentra-
tions before the streams could be treated by reverse osmosis.
Otherwise, the calcium or magnesium salts could cause membrane

fouling.
In reverse osmosis, water is forced through a semi-

permeablé membrane which allows the passage of water but prevents
the passage of dissolved solids and other impurities. The

-205-



resulting two products are deionized water and brine concentrate.
The net driving force for flow of water through the membrane is
the total applied pressure less the osmotic pressure of the sys-
tem. There are many inorganic and synthetic organic materials
that possess the property of semipermeability, but cellulose
acetate is the most common membrane material employed (GE-009).

Reverse osmosis membrances are subject to fouling from
many different fouling agents. The most significant of these

agents are:

. biological growths

. suspended solids or particulate matter
. scale

. manganese and iron

. organics

To control membrane fouling; a feedwater pretreatment step is
often dictated and certain limitations are imposed on the process.
Process feed pretreatment can take several forms depending upon
each particular feedwater.

In addition to being a pretreatment consideration,
scale control also imposes restrictions or limitations on the
reverse osmosis process. Scale formation is driven by super-